
 
 

 BTR Spare Parts Order Form 
These Are Genuine BTR Parts 

We Will Arrange A Freight Quote and Send Invoice to Details Below 
Email Form To: info@borecleaningsystems.com 

 

 

 

 

BCS Ref Part Number Parts Name  Qty Required 

 

1 740-1109560 Filtering Element Assy (5903-1109013ಗc) _______ 

2 740-1105020 Filtering Element Assy _______ 

3 33-1106010X) Fuel Feed Pump Assy _______ 

4 740-1003040 Sealing Ring _______ 

5 740-1003214 Sealing Ring _______ 

6 740-1003213-20 Cyl Head Gasket _______ 

7 7403-1003010-20 Cyl Head Comp With Valve & Rocker Post _______ 

8 41-3825240-A Glass _______ 

9 49-3550034 Sealing Ring _______ 

10 4905-1013101 Hose _______ 

11 5903-3408148 Delivery Pipe Assy _______ 

12 40π-3101040 Wheel Attachment Nut _______ 

13 40II-3212098 High Pressure Hose Assy _______ 

14 5903-1304008 Steam/Air Vacuum Valve With Body _______ 

15 271-1112010X Injector Assy _______ 

16 740-3509283 Pipe For Delivery Of Water To Compressor, Assy _______ 

17 5903-1109176 Hose _______ 

Business Details 

Company Email:  ______________________________ 

Web Site:  ______________________________ 

Office Tel:  ______________________________ 

Mobile Tel:  ______________________________ 

In Case We Need To Contact You  

Please Advise One Option For Freight  

Sea Freight:  Yes __ Nearest Airport: ____________ 

Air Freight:  Yes __ Nearest Docks: ____________ 

 

  

Company Details / Delivery Address 

Name:   ____________________________ 

Company Name:   ____________________________ 

Address: ____________________________ 

Town / City: ____________________________ 

Zip Code: ____________________________ 

Country: ____________________________ 

Vat No: ____________________________ 

Company No: ____________________________ 

 

mailto:info@borecleaningsystems.com


BCS Ref Part Number Parts Name  Qty Required 

 
18 5320-1109365 4 Yoke Assy _______ 

19 740-1012010-01 Oil Filter Assy _______ 

20 864217 Sealing Ring _______ 

21 1/05166/73 Washer-8 _______ 

22 1/05168/73 Washer 10(252006-1129) _______ 

23 1/07268/21 Nut M22x1.5-6h _______ 

24 1/59903/21 Bolt M 20x1.5-6gx160 _______ 

25 100-3515010 Protective Valve Assy _______ 

26 12-3704000-01 Ignition Switch Assy _______ 

27 13-5208064 Jet Assy _______ 

28 14-1601092 Clutch Intermediate Driving Plate _______ 

29 14-1601180 Clutch Release Coupling _______ 

30 170412 TTX) GOST520-71 Primary Shaft Bearing Assy (15.1701032) _______ 

31 201283-II29 Bolt M10-4hx28 _______ 

32 201488-II29 Bolt M8x1-6gx50 _______ 

33 201586-II29 Bolt M14-6gx32 _______ 

34 201674-II29 Bolt M10x1.25-6gx20 _______ 

35 206KX)ETY-500 Bearing Assy (40ii-4506042) _______ 

36 21-1302045 Radiator Suspension Pad _______ 

37 250561-П29 Nut M16x1.5-6h-24 _______ 

38 252138-II29 Washer 14.Ot _______ 

39 252139-II2 Washer 16.0t _______ 

40 253111-3664 Sealing Ring _______ 

41 258003-II29 Cotter Pin 1.5x20 _______ 

42 258013-π29 Cotter Pin 2x16 _______ 

43 260013-II29 Pin 6x22 _______ 

44 290687-II29 Bolt M8x1-6gx42 _______ 

45 290973-II29 Bolt M12x1.25-6gx95 _______ 

46 291887-II2 Stud M14x1.5c Ii 1x40 _______ 

47 292855-II29 Nut M14x1.5 _______ 

48 292918-II29 Nut M 20x1.5-6 H _______ 

49 33-1106350 Hand Operated Fuel Priming Pump Assy _______ 

50 33-1111069 Sealing Ring _______ 

51 33-1111083 Sealing Ring _______ 

52 33-1111259 Sealing Ring _______ 

53 403-3505110 Cover _______ 

54 40II-3212098 High Pressure Hose Assy _______ 

55 40II-3212098 High Pressure Hose Assy _______ 

56 40π-3101040 Wheel Attachment Nut _______ 

57 41-07-4236090 Hydraulic Lock Assy _______ 

58 41-09-4231311 Hydraulic Cyl Assy _______ 

59 41-3103008-A Bolt-28 _______ 

60 41-3226126 Shutter/Van Drive Cyl Assy _______ 



BCS Ref Part Number Parts Name  Qty Required 

 
61 41-3501296 Brake Drum Sealing Ring _______ 

62 41-4224042 Pipe Union _______ 

63 49-03-3103158 Expansion Bushing _______ 

64 4905-1013101 Hose _______ 

65 4905-1308120 Fan Drive Coupling Assy _______ 

66 4905-2300010 First Axle Assy _______ 

67 4905-2304132-01 Upper Cover _______ 

68 4905-2304135-10 Lower King Pin _______ 

69 4905-2304138 Lower King Pin Oil Seal _______ 

70 4905-2450010 4th Axle Assy _______ 

71 4905-2602022 Driven Gear Collar Comp With Spring _______ 

72 4905-2902712 Torsion Bar Right Hand _______ 

73 4905-2902725 Torsion Bar Fitting Bracket _______ 

74 4905-2904075 Thrust Washer _______ 

75 4905-2904200 Upper Arm Bushing Assy _______ 

76 4905-2905419-01 Shock Absorber Pin _______ 

77 4905-3003091 Bracket Comp With Pendulum Lever Shaft _______ 

78 4905-3101011-01 Lh Wheel Assy _______ 

79 4905-3101019 Wheel Rim Assy _______ 

80 4905-3101032 Wheel Detachable Disk _______ 

81 4905-3106040 Valve Assy _______ 

82 4905-3504234-10 Sealing Ring _______ 

83 4905-3506020 Pipe Assy _______ 

84 4905-3506025 Brake Flexible Hose Assy _______ 

85 4905-3550010 Pneumatic Booster Assy _______ 

86 4905-3824200-1 Pad _______ 

87 4905-3911010 Plunger Lever Grease Gun Assy _______ 

88 4905-4224032 Nut M36 X 1.5-6g _______ 

89 4905-4504015 Winch Cable _______ 

90 4905-6800012-10 Drivers Seat Assy _______ 

91 4905-6810012-10 Front Seat Assy _______ 

92 4905-8201016 Mirror Complete With Extension Piece _______ 

93 49-3226184-01 Cyl Rod Sealing Ring _______ 

94 49-3501051-A Sealing Ring _______ 

95 49-3550033 Sealing Ring _______ 

96 50412X) GOST520-71 Secondary Shaft Rear Bearing Assy (14.1701032) _______ 

97 51-1701220 Spring _______ 

98 51-3506014 Coupling Bolt _______ 

99 5320-1001109 Support Cover _______ 

100 5320-3407350 Plug Assy _______ 

101 5903-1013015-10 Oil Cooler _______ 

102 5903-1015566 Fan Hose _______ 

103 5903-1104064 Fuel Pipe Assy _______ 



BCS Ref Part Number Parts Name  Qty Required 

 
104 5903-1104195 Swiveling Bolt _______ 

105 5903-1303061 Hose _______ 

106 5903-1304008 Steam/Air Vacuum Valve With Body _______ 

107 5903-1311010 Expansion Tank Assy _______ 

108 5903-1703171 Gear Shift Lever Housing Assy _______ 

109 5903-1714015 Oil Cooler _______ 

110 5903-1802065 2nd Shaft Bearing Cap Assy _______ 

111 5903-1808132 Oil Tank Complete With Oil Pick Up _______ 

112 5903-2205010 2nd & 3rd Axle Propeller Shaft Assy _______ 

113 5903-2350010 Second Axle Assy _______ 

114 5903-3003043 L.H Rear Lever _______ 

115 5903-3003083 Lh Lever _______ 

116 5903-3003084 Rh Lever _______ 

117 5903-3226112-10 Hydraulic Lock Pipe Assy _______ 

118 5903-3306010 Fluid Distribution Unit Assy / Hyd Distribution _______ 

119 5903-3306115 Slide Valve Cover Ring _______ 

120 5903-3306119 Tappet Ring _______ 

121 5903-3405011 Steering Wheel Hyd Booster Cyl Assy _______ 

122 5903-3408057 Coupling Pipe Assy _______ 

123 5903-3408064 Delivery Line Rear Pipe Assy _______ 

124 5903-3408148 Delivery Pipe Assy _______ 

125 5903-3506040 Pipe Assy _______ 

126 5903-3507014 Shoe Of F/R Parking Brake Comp With Friction Lining _______ 

127 5903-3507062 Oil Slinger _______ 

128 5903-3722256-10 Protection Unit Assy _______ 

129 5903-4225020 Compressor Air Pipe Assy _______ 

130 5903-4225256 Compressor Water Drainpipe Assy _______ 

131 5903-6860012 Rh Seat Assy _______ 

132 5903-6860013 Lh Seat Assy _______ 

133 5903-9008200 Hinge Assy _______ 

134 5903-9008600 Cable Layer Assy _______ 

135 66-01-3430042 Bearing Bushing _______ 

136 66-01-3430044 Oil Seal _______ 

137 7308AX) ETY-500 Brake Assy (4905-2602020-01) _______ 

138 740-1002314-10 Fly Wheel Housing Gasket _______ 

139 740-1003040 Sealing Ring _______ 

140 740-1009055 Level Indicator Packing _______ 

141 740-1105075 Sealing Ring _______ 

142 740-1308020 Belt 1-8.5 X 8 X 1250 _______ 

143 7403-1004010-10 Piston Comp With Connecting Rod _______ 

144 7403-1004015-10 Piston Assy _______ 

145 7403-1008027 Gasket _______ 

146 A24-1X) Lamp Assy (41-3714025) _______ 



BCS Ref Part Number Parts Name  Qty Required 

 
147 A3C-5X) Circuit Breaker Assy (41-3711100) _______ 

148 BA440X) Voltmeter Assy (5903-3811015) _______ 

149 BK-403X) Brake Pilot Lamp Switch Assy (24-3716075) _______ 

150 BK-860-b-OX) Switch Assy (4905-3737010) _______ 

151 C314rx) Horn Assy (41-3721010-01) _______ 

152 C7-094-93-010 Clutch _______ 

153 CII224-5205600 Brush Assy _______ 

154 CII224B-5205015 Glass Wiper Reduction Gear Unit / With Electric Motor _______ 

155 CT142Ƃ-3708000X) Starter Assy 24 Volt (740-3708000) _______ 

156 IIII45MX) Fuel Level Gauge Send Unit Switch Assy _______ 

157 M3231AX) Electric Motor Assy (R41-05-9020100) _______ 

158 M3247-AX) Electric Motor Assy (41-8101180-11) _______ 

159 NIV-145296 Manual Fuel Pump _______ 

160 NIV-47428 Hydraulic Pump Assy(53212-3407200) _______ 

161 PC337X) Electromagnet Assy (4905-3910370) _______ 

162 QIIIM1-KX) Light (4905-3803010) _______ 

163 r290-3701010-01 Single Contact Block Assy _______ 

164 THII-205X) Device Assy (41-9315300) _______ 

165 TII-160X) Fuse Assy (5903-3772278) _______ 

166 TKP7H-1 Turbo Compressor Assy (7403-1118010) _______ 

167 П305TX) Switch Assy ( 41-1015568) _______ 

168 ПX3x)27BX110BT Lamp Assy (41-3825069) _______ 


	fill_0: 
	fill_1: 
	fill_2: 
	fill_3: 
	fill_4: 
	fill_5: 
	fill_6: 
	fill_7: 
	fill_8: 
	fill_9: 
	fill_10: 
	fill_11: 
	fill_12: 
	fill_13: 
	fill_14: 
	Pipe For Delivery Of Water To Compressor Assy: 
	fill_15: 
	Company Email: 
	Web Site: 
	Office Tel: 
	Mobile Tel: 
	Yes: 
	Nearest Airport: 
	Yes1: 
	Nearest Docks: 
	Name: 
	Company Name: 
	Address: 
	Town  City: 
	Zip Code: 
	Country: 
	Vat No: 
	Company No: 
	fill_16: 
	fill_17: 
	fill_18: 
	fill_19: 
	fill_20: 
	fill_21: 
	fill_22: 
	fill_23: 
	fill_24: 
	fill_25: 
	fill_26: 
	fill_27: 
	fill_28: 
	fill_29: 
	fill_30: 
	fill_31: 
	fill_32: 
	fill_33: 
	fill_34: 
	fill_35: 
	fill_36: 
	fill_37: 
	fill_38: 
	fill_39: 
	fill_40: 
	fill_41: 
	fill_42: 
	fill_43: 
	fill_44: 
	fill_45: 
	fill_46: 
	fill_47: 
	fill_48: 
	fill_49: 
	fill_50: 
	fill_51: 
	fill_52: 
	fill_53: 
	fill_54: 
	fill_55: 
	fill_56: 
	fill_57: 
	fill_58: 
	fill_59: 
	fill_60: 
	fill_61: 
	fill_62: 
	fill_63: 
	fill_64: 
	fill_65: 
	fill_66: 
	fill_67: 
	fill_68: 
	fill_69: 
	fill_70: 
	fill_71: 
	fill_72: 
	fill_73: 
	fill_74: 
	fill_75: 
	fill_76: 
	fill_77: 
	fill_78: 
	fill_79: 
	fill_80: 
	fill_81: 
	fill_82: 
	fill_83: 
	fill_84: 
	fill_85: 
	fill_86: 
	fill_87: 
	fill_88: 
	fill_89: 
	fill_90: 
	fill_91: 
	fill_92: 
	fill_93: 
	1701032: 
	fill_94: 
	fill_95: 
	fill_96: 
	fill_97: 
	fill_98: 
	fill_99: 
	fill_100: 
	fill_101: 
	fill_102: 
	fill_103: 
	fill_104: 
	fill_105: 
	fill_106: 
	fill_107: 
	fill_108: 
	fill_109: 
	fill_110: 
	fill_111: 
	fill_112: 
	fill_113: 
	fill_114: 
	fill_115: 
	fill_116: 
	fill_117: 
	fill_118: 
	fill_119: 
	fill_120: 
	fill_121: 
	fill_122: 
	Shoe Of FR Parking Brake Comp With Friction Lining: 
	fill_123: 
	fill_124: 
	fill_125: 
	fill_126: 
	fill_127: 
	fill_128: 
	fill_129: 
	fill_130: 
	fill_131: 
	fill_132: 
	fill_133: 
	fill_134: 
	fill_135: 
	fill_136: 
	fill_137: 
	fill_138: 
	fill_139: 
	fill_140: 
	fill_141: 
	fill_142: 
	fill_143: 
	fill_144: 
	fill_145: 
	fill_146: 
	fill_147: 
	fill_148: 
	fill_149: 
	Glass Wiper Reduction Gear Unit  With Electric Motor: 
	fill_150: 
	fill_151: 
	fill_152: 
	fill_153: 
	fill_154: 
	fill_155: 
	fill_156: 
	fill_157: 
	fill_158: 
	fill_159: 
	fill_160: 
	fill_161: 
	fill_162: 
	fill_163: 


